AL T/ S T 4R #54F CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

B
Jo

4%t (PART CODE)

=z

L4 FR (CHINESE DESCRIPTION)

YL A4 FR ( ENGLISH DESCRIPTION)

HELQ| FIEREM
TY ARK

100104137 CB125 1 KL ZE 34 (DSTC)

Spark Plug

1

100102870-0006 YB11051) % i (8806)

Cover Valve Chamber

100107782 O (b 45X 3 FILIR)

0-Ring, $45X3

100100438-0002 CG125DHL K HE IR SKBRRMS X 38 (22 F1%E)

Bolt, M8 X38

100104457-0002 CPS250FL K414 (M8_58 FR{4 11 A HLi 4K 8806)

Cylinder Head Assy

2
2
2
1

100031687

SERLES & 10X 20

Pin, $10X20

100104541 CPS250" L3k /6 i B b

Gasket L Cylinder Head Cover

100102710 ORI (b 80X 2. 65 Jii%IK)

0-Ring, $80X2.65

ol Nl o e lwo|—=]| S

100102867-0002 CPS250{3k /2 ¥ (8806)

Left Cover Cylinder Head

100104395-0002

—_
(=)

CPS250 L FLAFBAF (Fh#250 S B B0 L 1S 8806)

Cylinder Block Assembly

| =] = =] e

100104630

—_
—_

CPS250" LSk 3 i &

Gasket Assy Cylinder Head

100204670-0004

—_
Do

CB200ML Sk 1A HEHBRAEME X 113 (22 (1%%)

Bolt, M6 X113

100104562

—_
w

CPS250 il {45

Gasket Cylinder Block

100033303-0002

—
'S

P (06, 2X1X 12 225k

Washer, ¢6.2X1X ¢ 12

o —| 0o =

—_
ol

—_
>

—_
)

—
oo

—_
Ne)

Do
(=)

Do
—_

Do
Do

Do
w

[\
=

Do
ol

Do
>

Do
3

Do
oo

Do
©

w
(=)

w
—

w
Do

w
w

w
=

w
a

w
(=3

w
3

w
oo

w
©

>
(=]

N
—

o
Do

o
w

S
=~

UG SR B /LA TR A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

B S LK)  VALVE MECHANISM

7
No. |47 (PART CODE)

L4 FR (CHINESE DESCRIPTION)

‘ YILA4FR ( ENGLISH DESCRIPTION)

# 1EREM
ARK

HhtQ
Y




1 |100050892 CPS250 % | 1R 4l Rocker Arm Assembly Valve 2
9 [100051841 CBI25 AT 14 (B ) Valve Locker 4
3 [100105311 CPS2007< [ 133 (1) SpRing, Seat 2
4 1100200728 CPS200% | T P4 4 & Tnner SpRing, Assy 2
5 |100105336 CG125D it S Seal Valve Stem 2
6 [100053432 ZY1507KA I 153 pE ] () Outer Valve SpRing, Retainer 2
7 |100105283 CPS200H< 1] Exhaust Valve 1
g [100105152 CPS2507 1 148 ¥ Rocker Shaft 2
g |100104967 CPS250 ™ f i 1 Gamp Shaft Comp 1
10 [100102810 CPS2504 il & AR Position Plate Rocker Shaft 1
11 |100011173-0003  |GB5783ERKENG X 16 (% F15%) Bolt, M6X16 1
12 [100105271 CPS200< 1] Tntake Valve 1
13 [100105063 CPS250 IE I Ml HE Timing Driven Sprocket 1
14 |100011171-0002  |GB5783ERKENG X 12 (% F15¢) Bolt, M6X12 2
15 [100105129 CB250D-GIER A4 A (7X 104 1T 5E) Sproket Chain 1
16 [100200483 CBS300%5 56 Tk MR & Tension Plate Assy 1
17 |100106544 SEEE (08X 1. 5X & 14) Washer, 08X 1.5X ¢ 14 1
18 [100100363-0007  |CBI25JHITK S s A (22 (14%) Bolt 1
19 [100104605 CB125D3K B4 a4 Gasket Tensioner 1
90 [100108552-0011  |CBI25DSKEX 414 (il ide & 146l _8806) Chain Tensioning Wheel 1
91 |100010837-0002  |GB70. LERFEM6 X 16 (= Fi5F) Bolt, M6X16 2
99 [100107848 OZI[E] (69X 1. 8 JRREN) 0-RING 9X1.8 1
93 [100108598-0001  |CB12575K % % & HIRRN6 X 6 (1 4) BOLT M6X6 1
94 |100105225 CB200-CHE%& T FIRRAL & Guide Plate Chain 1
25

26

27

28 Bt S HL# VALVE MECHANISM
29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

BH%H#35 CRANKCASE COVER

rff %% (PART CODE) 154 F (CHINESE DESCRIPTION) BECA4FR ( ENGLISH DESCRIPTION) &SQ %EEEM
1 ]100011538-0003 |GB16674 /M8 42M6 X 40 (2= F148F) BOLT M6X40 15
2 |100011540-0007 |GB16674/M i hEA2M6 X 50 (Z2 F14F) BOLT M6X50 3
3 100101319 CG125DHLyH WL 5% B OIL LELVE SIGHT WINDOW 1 1
4 1100104733 CBI25H i shim it (16X 28X 7 TR |0TL SEAL 16X28X7 1 M
5 [100203152-0005 |CB125185 & 2s B 414 (3% hE%H A% |Controlling Arm Assembly Clutch 1




6 1100104754 CB125JH B9 & S8 B hdt (12X 22X5)  |0IL SEAL 12X22X5 1
7 1100103443 CBI25fHI B & 28 RN B i 38 Clutch Controlling Arm Spring 1
8 |100100636-0001|CBI125I#R I £ 4 (R 28) CLUTCH LEVER PIN 1
9 1100104887 CB125fHIHLIH R A (B0 B A<fs)  |OIL RULER ASSY 1
10 100031573 OB (b 18X3_THER) 0-RING 18X3 1
11 [100104101-0007 |ce12504; il (i fi k-3¢ il cB ks zoNesHEN 8805) |Cover Comp Right Crankcase
12 100100868 SERLAN 08X 14X ¢ 6.3 PIN 8X14X6.3 2
13 {100104571 CG125D45 Hh il 4 75 2 5 44 Gasket R.Crankcase Cover 1
14 |100055588-0006|GB16674/M M2 HEM6 X 20 (% 1 488) Bolt, M6X20 3
15 |100055587-0006|GB16674/M M2 HEM6 X 28 (2% 1 488) BOLT M6 X 28 1
16 |100031957-0007|GB16674/M#EEZHEM6 X 32 (2 1 48) BOLT M6 X 32 1
17 100010072 ORI ($13.2X 1. 8_THEIR) 0-RING 13.2X1.8 1
18 |100103059-0025|C100-M 1AL 75 (8805) CAP, SMALL VIEW HOLE 1
19 100101202 CG125D 25 iR (k%) BEARING 1
20 |100102796-0007 |CB2507K4 PU5 11/ 5 (Wi 3K FA4H%_8805) |FRONT PART, L.CRANKCASE COVER 1
21 100107808 OB (b 62X3_THER) 0-RING 62X3 1
22 |100100005-0019|CG125DXUBL Ui %6 o (XK 718X _8805)  |COVER, REDUCTION GEAR 1
23 1001031230009 |cB2507k 4 11401 17 /5 # (CB250 /K4 T4 1Bk R-15 8805) |BACK PART, L. CRANKCASE COVER 1
24 1100011534-0002 |GB16674/MEIZHME X 25 (22 F14F) BOLT M6 X 25 1
25 100010557 ELLEY 10X 14 PIN 10X 14 2
26 1100104546 CG125D 75 i %l 48 Ay o5 25 5 4 GASKET, L. CRANKCASE COVER 1
27 1100107731 OB ($27.4X2.65_ T IEIK) 0-RING 27.4X2. 65 1
28 1100103062-0024|C100 kK H4 L 2% (8805) CAP, BIG VIEW HOLE 1 diBIA 3% CRANKCASE COVER
29
30
31
32
33
34
35
36
37
38
39
B&SEAEL CLUTCH ASSY
r}]%f %% (PART CODE) L4 F (CHINESE DESCRIPTION) YECA4FK ( ENGLISH DESCRIPTION) %‘SQ %EEEM
1 |100203002 CG200-A/KA B A ds bl & (38) Out Case Assembly Clutch 1
2 1100103341 CB125JH1 B £ A AL B 2R P Washer 1
3 100050125 0G200-AKA B & 2[5 4% Pressure Plate Clutch 1
4 1100050121 CG200-A7K VA &5 £ 2 - 3h BEHE 1 Drive Friction Disk 7
5 1100103422 CG150DES 7w BN EEEE B (SN EE) Outer Friction Disk A 6
6 100050124 06200-A/KA B & derhnE (34) Center Sleeve Clutch 1
7 1100050122 CB250% & St SPRING, Clutch 6
8 1100103373 CG200D-BES & S i End Cover Clutch 1
9 100100429-0003|CG 150D A ik 24 FLIZARM5 X 20 (4 F18F) [Bolt, M5 X 20 6
10 100103436 CB125H1 B9 & 2 HEAT Pushing Rod Clutch 1
11 [100010690 Hii7K (16003) BEARING (16003) 1
12 100100601 CG125DES & 424 (& 20) ELASTIC CHECK RING 1
13 1100202857 C6200-AZK¥4 54 B8 Sk (3% CBHLKgTOMI6RET ) ki) |Clutch Assy 1




14

15

16

17

18

19

20

21

22

23

24

25

26 ff?] b e

o CLUTCH Y
o

29

30

31

32

33

34

35

36

37

38

39

40

\ A\ N, V.

Bl R 344/ MLk 3875 28 3544 OIL PUMP/OIL FILTER
s \ o S FiQ| BIERDN
No. |47 (PART CODE) S4B (CHINESE DESCRIPTION) YECA4FK ( ENGLISH DESCRIPTION) | ARK

1 100200006 SB1254 Lyt Y& 25 4 (2#) 0il Filter Comp 1
2 1100104843 CB125BIHLIh €I &5 i & 0IL PIPE 1
3 100010969-0001|GB819. 1HRETM5 X 12 (2 11 48%) SCREW M5X12 3
4 1100104844 CB125 ML JE I 25 i Jih B g 3% SPRING, OIL PIPE 1
5 1100104849-0001 |SB125KLith i s 76 (M ALEAL) OIL FILTER COVER 1
6 1100104850 CB125BIHLh €75 25 IF 14 OPEN PIN 1
7 100104600 SB1253E 75 S i o 25 5 Gasket 0il Filter 1
8 100100524 SB1254L il JE T As g BE NUT 1
9 1100103345 CB125JH B9 & S3 R T #4F8 (16. 5X2X 27)  |DISH WASHER, CLUTCH 1
10 100200018 SB125 L7 eV A5 T4 1 (24) OIL FILTER BODY 1
11 [100103485 CB1251 = 3h 14 (2114) PRIMARY DRIVE GEAR 1
12 100107842 OB (09.4X2.4_T 5K 0-RING $9.4X2.4 2
13 100010946-0003 |GBS1SHEETM4A X 10 (X 1%E) SCREW M4 X 10 2
14 1100204759 CB20041 it % 75 A (HL /X)) 0IL PUMP COVER 1
15 1100204771 CB200HL i 52 A % - (i k=) INNER ROTOR, OIL PUMP 1
16 |100204777 CB200HLith 45 T OUTER ROTOR, OIL PUMP 1
17 1100204767 CB200#L i ZE 44 (/X)) OIL PUMP BODY 1
18 100032890 GB119. 2B ¢ 2. 5X10 PIN ¢2.5X10 1
19 1100204754 CB200A/L7th % 7th 52 it (/%K) SHAFT, OIL PUMP 1




20 |100100135 CB200MLith 42 3% (MUt m=1. 75 z=37) |GEAR, OIL PUMP 1 ‘.""-\-\.H LT{%%,I [ 18 " s,
21 100011111 GB896T4E6 CIRCLIP 6 1 - ; |

22 1100010974-0001|GB819. THZATME X 30 (% [14F) SCREW M6X 30 2 \@,‘@\ 3
23 (100100061 CB20OMLIH 2 sk (378 _Hu/gkst) OIL PUMP ASSY 1 [ e ”

24 ay )
25 " h""«.. b
26 H'H. 1% n'— 12
27 S

28
29

30 ALl AR HL i i 25 AR AT
31 CI1L PUMPAOLL FILTER

32

33

34

35

36

37

38

39

)

Hi%h%8 CRANKCASE

rff 43 (PART CODE) L 4FK (CHINESE DESCRIPTION) Y4 F C ENGLISH DESCRIPTION) &SQ éﬁEEM

1 ]100011543-0001|GB16674/N 2 H4:M6 X 65 (24 [14%) BOLT M6X 65 1

2 100203093-0005|C6125D 8 & 2 AH 2 SO 4L (382 (145%) HOLDER, CLIUTCH CABLE 1

3 [100100508-0007|CB125 AT 3k 2 25 JHUZ EFMS (22 [15%) NUT M8 4

4 ]100106576 PR ($8.5X2X ¢ 18) WASHER 8.5X2X 18 1

5 100204636 CB18OD LA ABHEA (28 225mm) Cylinder Stud Bolt A 1

6 |100100256 CB18OD LAk I A (225mm) Cylinder Stud Bolt A 1

7 100100311 CB200{ RLALIZHEB (28_229mm) Cylinder Stud Bolt B 2

8 [100105484 CG125DE S 1 Fif CLAMP 2

9 1100102977 COL2EDIE UG AL (18 A EMEL F#14) [PIPE ASSY 1

10 [100101073 7K (NK15X 27X 12 V5P BEARING (NK15X 27X 12) 1

11 100010557 SERIRY ¢ 10X 14 PIN 10X 14 1

12 100010672 7k (6006) BEARING (6006) 1

13 100101062 Bk (HK21 X 28X 10 VR4 BEARING (HK21 X 28 10) 1

14 [100066535-0002|CB250-F 47 i i 5 41 & (8805) RIGHT CRANKCASE BLOCK 1

15 100101026 7K (TM62027) BEARING (TM62022) 1

16 100100951 17K (6204 C3) BEARING (6204) 1

17 100104700 CBI25HE it (20X 34X 7_T RS |OIL SBAL 20X34X7 1

18 100066537 CB250-F i i 4t 2 48 GASKET, CRANKCASE 1

19 |100066536-0002 |CB250-F /¢ i i 41 & (8805) LEFT CRANKCASE BLOCK 1

20 100102900 CB125 M4 ER ST (28) POSITION PLATE 1

21 [100055591-0006 |GB16674/MHEZHME X 12 (3% F15%) BOLT M6X 12 1

22 [100011540-0007 |GB16674/MHEZHME X 50 (2% 118 BOLT M6X50 7

23 |100011545-0001|GB16674/MELIZHME X 100 (2 [145) BOLT M6X 100 1

24 [100102871-0002 |CB1 2581 1% 3% (AL kAL COVER, VALVE CHAMBER 1

25 |100107766 OFE (35X 3 AL 0-RING 35X3 1




10

2= B

\kiu

ik # CRANKCASE

TN

@ o

2 Yo (@
A

26 1100104866 CB125 AL Itk 3 i ) L 5% SPRING, OIL FILTER STRAINER 1
27 1100104943 CB125 MLt JE M 4L STRAINER, OIL FILTER 1
28 100104650 CBI25fHIF R B s (14X 28X 7_TH5ME)  |OIL-SEAL 14X28X7 1
29 1100103000 CB2507K ¥4 R4 1A TH 434 PRESSING PIN BODY UPPER PIN 1
30 1100206029 CB2507K ¥4 JE 4 1A 3 3 PRESSING PIN BODY SPRING 1
31 100202748 CB2507K A4 6 IR & ASSEMBLY, CHAIN PROTECT PLATE 1
32 [100011173-0003|GB5783 2 #4:M6 X 16 (% 11 48%) BOLT M6 X 16 2
33 1100107409 CG200-A/KA LR RTHN LI EE ABSORBER SLEEVE 2
34 1100107406 CG200-AKA LR G HN LR EE ABSORBER SLEEVE 2
35 1100107516 SB250AE R4S A2 A AT HEALISE & ABSORBER SLEEVE 2
36 100107515 SB250AE R4 A2 44 5 HEALIRE & ABSORBER SLEEVE 2
37 |100208372-0002 |CG125D 4 455 (3% WL H Fifi[bs $201001 1:450)  |GEARSHIFT SWITCH COMP 1
38 100100472 FE AR CG150DRI A4 Y L IBAT 40 & SCREW 2
39 100106548 SEEGE (12, 1X2X $20) WASHER 12.1X2X20 1
40 1100100331-0006|CG125D/0HIRZE (24 F1%5F) OIL DRAIN PLUG 1
41 100011542-0001 [GB16674/NSUZHEME X 60 (2 F14F) BOLT M6 X 60 1
42 1100031959-0007 |GB16674/NSIZHEME X 70 (C2 F14F) BOLT M6 X 70 1
43 1100101202 CG125D 7 Hi ik (k%) BEARING 1
44

45

il A AT 3044 /35 22 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

?0% #ifiy (PART CODE) 14 (CHINESE DESCRTPTTON) YA FR ( ENGLISH DESCRIPTTON) %‘5‘9 %ﬁEEM
1 1100107432 CPS2503 FE3F — Piston Ring, 1 1
2 1100077402 CPS25035 FE3F — (45 4%) Piston Ring, 2 1
3 100077401 CPS2503h ¥R 4H & (PVD) 0il Ring, Assy 1
4 100077394 CPS2507% FE A iz i CWPVD_ IR PE4E) Piston Ring, Comp 1
5 1100100590 NC2507 ZE &4 1] Check Ring Piston Pin 2
6 1100101541 CPS2503 FE4Y Pin, Piston 1
7 1100055160 CPS2507f & (TR iyl Ak ¥R —Bifk ) |Piston 1
8 1100066540 Hfi7& (TM63/28X1E2/P5) BeaRing, (TM63/28X1E2/P5) 2
9 1100101986 IEN T30 Timing Gear 1
10 |100100643 CG125D2}- G B (25X 14X 4) Semicircular Key 1
11 {100066539 CB250-FihEAF 2 L2 #KU_JEA %K)  |Crankshaft Connecting-Rod Assy 1
12

13

14

15

16

17

18

19

20

21

22

23

24

25

Do
(=3

i E AT A/ 4 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

—=




28
29
30
31
32
33
34
35
36
37
38
39
40
f&Zh LK) TRANSMISSION MECHANISM
rff %% (PART CODE) L4 F (CHINESE DESCRIPTION) YECA4FK ( ENGLISH DESCRIPTION) &SQ éﬁEEM
1 1100106510 SEREE (b 15.2X 1X 025 T HAN) WASHER 15. 2X1X 25 1
2 1100103627 CG200-AZK Y& E 2 i 56 GEAR M-2 1
3 100103630 CG200-AZK Y& E 554 i 56 GEAR M-5 1
4 1100103647 CB125fItk 5 M (17. 3(20) X 1. 6X26)  |WASHER 3
5 100100596 70/ 38 (18. 5X 1. 2X $22. 1) CIRCLI ¢18.5X1.2X $22.1 3
6 1100103629 CG200-AZK Y& E ARy i 56 GEAR M-4 1
7 1100103628 CG200-AZK YA E 3R ki 56 GEAR M-3 1
8 1100052667 CG200-A7ZK ¥4 3= bt il TRANSMISSION MAIN SHAFT 1
9 1100106525 SEHEE (020, 2X0.5X & 27) WASHER 20. 2X0.5X27 1
10 100103664 CG125D st 4l & FINAL SHAFT 1
11 |100106511 SEEAE ($ 15.2X1X ¢ 30) WASHER 15. 2X1X 30 1
12 100103778 CG125DEN i Zhidt i thi 6 GEAR 1 .
13 100103565 CG125DEN A Zh ik e 4 & GEAR BUSH 1
14 100106434 SEHEE (b 16.5X0.5X & 24) WASHER 16.5X0.5X 24 2
15 1100103743 SB2503F i @l i 1R Vi %6 GEAR C-1 1
16 |100203405 CBI25BIEIfl IR Vi Fe 4 B GEAR BUSH 1
17 1100103741 CG200-A7K ¥4 R4l 34 %6 (2#) GEAR C-3 1
18 |100103739 CG200-A7K ¥4 Bl 44 ti e GEAR C-4 1
19 100103689 CG125D FLAS it (1#) TRANSMISSION COUNTER SHAFT 1
20 100103740 CG200-A7K ¥4 Bl 54 thi e GEAR C-5 1
21 100103737 CG200-A7K ¥4 Bl 24 ti e GEAR C-2 1
22 1100106460 SEEAE (920X 1 X $27) WASHER 20X 1 X 27 1
23 100103810 CG125DF Bk F (428. 15) DRIVE SPROCKET 1
24 100103850 CB125 1 3 5h i 56 B AR FIXING PLATE, DRIVE SPROCKET 1
25 [100031911-0004 |GB5783MEKEM6 X 10 (= 1%E) BOLT M6X10 2 e
b 7 c c )
T T TR T o | TRANSHSS OV NS
. £16_H1£14.7) CIRCLIP 16 1
28 1100105793 CG125DH4EE FARA & GUIDE PLATE ASS. 1
29 100105788 CG125D)5 BhlfiFe 50 3% SPRING, KICK STARTING RATCHET WHEEL| 1
30 100106425 SEREE (b 16. 1X 1X & 24 B54N) WASHER 16.1X1X24 1
31 |100105783 CG125D )5 Bhillke STARTING RATCHET 1
32 1100100598 CG125D /3 BNAm IR (0 18.5X 1. 2X $22.4) |[CIRCLI ¢ 18.5X1.2X $22. 4 1




33 1100106522 PR (0 20X0.5X ¢ 27 T BAR) WASHER 20X 0.5X 27 1
34 1100102487 CG125D )5 Bhiki e (SR e ) GEAR, KICK STARTER 1
35 |100105753-0001|CG 125D #hits il G Y6FTL: 6022 F1%#) |PIVOT, KICK STARTING SHAFT 1
36 100105740 CG125D 3 Bh 4l #.55% SEAT, SPRING, KICK STARTING SHAFT| 1
37 1100105746 CG125D ) B4l 52 hr 3 3% RETURN SPRING, KICK STARTING SHAFT | 1
38 1100105763 CG125DJ5 Zhih4ihar COLLAPSIBLE 1
39 1100106426 SEHGE (16, 1X1X ¢ 30) WASHER 16.1X1X30 1
40 100066761 CG200-AZKA& EMA L (48 MAIN SHAFT, TRANSMISSION 1
41 100203556 CG200-A/K¥A Rz & (18) COUTERSHAFT TRANSMISSION 1
42 100066762|C6200-A7K¥% 3 Bl54L & (224 147 #7&%H4h&) |TRANSMISSTON MAIN, COUNTER SHAFT | 1
43 1100201863 CG125D 5 AR (O FFL: 60 82 22 f1%%)  |KICK STARTING SHAFT ASSEMBLY 1
44 100303403 CG125DJH Bt EB44 (QD-9) 1% START-UP BAR COMP 1
45
A3 ML) GEARSHIFT MECHANISM

?0% #ifiy (PART CODE) 134 (CHINESE DESCRTPTTON) B4 FR ( ENGLISH DESCRIPTTON) &SQ éﬁﬁm
1 ]100011095 GB894. 1% 12 (e 12 N4E11) CIRCLIP 12 1
2 1100103977 CB125 B R AR i 35 SPRING, GEARSHIFT PLATE 1
3 1100103999 CG125D4 AR (TLRS M AY) GEARSHIFT PLATE 1
4 100203918-0004 |CG200-AK A Hktifiizh & (FiR%EFrAY 4%  |GEARSHIFT SHAFT COMP 1
5 100203926 CG125DHAY [l fir 3 5 RETURN SPRING 1
6 1100106402 SEARTE (14X 0.5X ¢ 20) WASHER 14X 0.5X 20 2
7 1100011096 GB894. 148 14 (fihfF14 N E12.9) CIRCLIP 14 1
8 100050303-0001|CG200-AZKA AL M 1F (LAY EBrAS #48) |GEARSHIFT LEVER COMP 1
9 |100011174-0006 |GB5783HEHEM6 X 20 ([1%4) BOLT M6 X 20 1
10 100204027 CG125DAR S AR 14 (BT-16) %% GEARSHIFT SHAFT 1
11 |100103914 CB125/1 & X 4 SHAFT , GEARSHIFT FORK 1
12 100103895 CB125 R A7 5 X RIGHT FORK, COUNTERSHAFT 1 i
13 100103904 CB125H F Hli ik X CENTER FORK, MAINSHAFT 1 ¥
14 100103899 CB125 ki /e $k XL LEFT FORK, COUNTERSHAFT 1
15 |100100420-0002|CG125D T B b S Al M8 (= 1%8) BOLT M6X 25 1
16 |100010886-0005|GBI3HATA ¢ 6 (F1%5F) WASHER & 6 1
17 100103943 CB125 AR (FAS E BrAY) STOPPING PLATE 1
18 100032886 GB119. 1FIH:AS 04X 10 PIN 4X10 1
19 1100203840 06200~ MK TR A B (R ERHRS B %35 |GEARSHIFT DRUM 1
20 100052781 CB125JHIE WiAR 33 (58) SPRING , LOCATING PLATE 1
21 1100059046 CG125D5E AL CRLIERR Y/ F ks R B B DU RS SRR E0 R 88450 |LOCATING PLATE ASSY 1
22 [100011174-0004 |GB5783MEKEM6 X 20 (X 1%E) BOLT M6 X 20 1
23

24 P HLHE GEARSHIFT MECHANTSM
25

26

27

28

29

30

31

32

w
w




REE ML A B MAGNETO COMP
HhkQ| #EREM

4ifi% (PART CODE) L4 (CHINESE DESCRIPTION) YECA4HR ( ENGLISH DESCRIPTION) oK

82130-1008-0104  |CG125DREHL L 414 (128 ikt Bk B & 4%) |ROTOR ASSY, MAGNETO 1

CG125DRE HNLSE T4L5 [ 12V A B ZE MK &)

82120-1008-020043 L1:430] 81121 STATOR ASSY, MAGNETO 1
B057830005001620X |GB5783ME#:M5 X 16 (>4 [14%) BOLT M5X16 2
B057830005002520X |GB5783MEH:M5 X 25 (24 [14%) BOLT M5X25 3
91197-1008-00000C |CG 125D 2S£ 3% 45 [ER4TMS X 18 (RE4F) BOLT M8X18 3
82130-1008-0101  |CGI25DRAHIHLEL T4 & (12V8HR Air btk iy & 8%) ROTOR ASSY, MAGNETO 1
21300-LA73-0000  |CG200-A7K A I B & # s  (Bbkat) ASSEMBLY, OVERRUNNING CLUTCH 1

R FELHTL S A

MAGNETO COMP




38

40

B g 3L#) ELECTRIC STARTING MECHANISM

% FEREM
ARK

B
Jo
=
=
=]

44ty (PART CODE) "4 FR (CHINESE DESCRIPTION) YL A4 FR ( ENGLISH DESCRIPTION)

=z

100104261-0011 CB250-G7K7% JH A AL (LR [TE 510 8805) STARTING MOTOR ASSY

93301-51050518000 |*F-#[& ¢ 10.5X0.5X ¢ 18 WASHER 10.5X0.5X18

21402-1008-0100  |CG125D-2# XUk tAi & 4l SHAFT, REDUCTION

100202662 SB25OMFN WU FE 4L 15— (2%) GEAR, REDUCTION, 1

21401-ME13-0000  |SB250Hi XUk i & (=) GEAR, REDUCTION, 2

100103269 CB250/KA I s Kt fe & PLATE GEAR ASSY

21319-LE26-0000  |CBB200# I thi #4 Pl & 22X 9. 5X ¢ 34 WASHER 22X9.5X34

B057890006002870X |GB57894E M6 X 28 (>4 [14%) BOLT M6X28

© oo || |o e |wo =] 3
[C30 CT0 [TSU IS (U S [ VAR

82202-1E20-0000  |CBB133HLHL 2345 5. 9 WASHER

—_ =
k=l

—_
Do

—_
w

—
'S

—_
;1

—_
>

—_
)

—
oo

—_
Ne

Do
(=)

Do
—_

Do
Do

CEVEEILIRE

DO [ DO
NI

ELECTRIC STARTING MECHANISM

O | Do
ol

Do
>

Do
3

Do
[es]

Do
©

w
(=)

w
—

w
Do

w
w

w
=

w
o

w
o3

w
3

w
oo

w
Ne

W
(=]

B 2% ELECTRIC

#VEREM
ARK

Biliko

&34 ( ENGLISH DESCRIPTION) v

No. | 4%F3 (PART CODE) L4 FR (CHINESE DESCRIPTION)

Fg ‘




81100-1008-000050

54 (MGO3B) L: 500

IGNITION COIL

81200-ME05-0000

CB250D-G 57 2k & (CDI-ZSE05-000)

C.D. T

83100-1008-010020

HET U R4S (MT12V8-ZS05B)

RECTIFIER

82290-1049-000016

4k 45 (MQJ10-ZS01A)

RELAY

U YV YU

2|0l |No o || —

—_
Do

—_
w

—_
S

—_
ol

—_
>

—_
)

—
oo

—_
Ne

Do
(=)

Do
—_

Do
Do

Do | DO
=

DO | DO
> |

Do
3

Do
(o]

Do
©

w
(=)

w
—

w
Do

w
w

w
=~

w
a

w
(=3

w
3

w
oo

w
Ne

>
(=]

NN
—

HL 8%k ELECTRIC

RS EE3 24 EXHAUST GAS RECIRCULATION SYSTEM

i)

NO.

#R55 (PART CODE)

L4 FR (CHINESE DESCRIPTION)

&34 ( ENGLISH DESCRIPTION)

Bilikq
Y

#VEREM
ARK

100105392

CG125D IR 7S PEAHIEH A 11 (14X 9X400)

Connecting Pipe

100105407

CG125D iR ZE e E R IR E R B (14)

Hoop

100202348-0002

CG125D IR = JE 2814

Sec. Air Box Valve

100101029

CG125D R 7S PEAERL AT T (14X 9X230(35))

Connecting Pipe

[S2RES VR oo

100105404

CG125D Ik %5 Y A I & R Bl (15. 3)

Hoop

= = = o =

11



100103126-1365

CG125D7 3K Gir i B IRE)

Gas Pump

100055589-0006

GB16674/NMTHEAEME X 16 (22 F15F)

Bolt, M6X16

100062382

CBI33ESAEAERE H A (LIkH)

Iron Pipe

100104640

CBI33JE IR E AR

Paper Gasket

100202024-0124

CGI25DIE SRR E L T (¢ 15X b 9X 50X 50)

Rubber Pipe

100204846-1516

CG125DIE G 1 i

Clamp

100103126-1347

CG125DIE SR E T (15X $9X50X50)

Rubber Pipe

100202024-0139

CG125DIE G 11 i

Clamp

100105474

CGL25D IR SRR 11 (78 p9X $4X270X40)

Rubber Pipe

100202024-0129

CG125DIE IR MR AL 1T (T8 d 9X $ 4X 270X 40)

Rubber Pipe

I N I I S T

14

R E
ENVIRONMENT PROTECT MECHANISM

12



